
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
deep-well injection (soil injection).

Land disposal has been successful in many instances but its applicability is 
very strongly dependent on climate, terrain, the nature of the crop and the 
nature of the wastewater. In particular, a season of freezing temperatures 
can make the entire system ineffective and inoperable. In any event, frequent 
testing of surface waters and groundwaters in the locale must be performed to 
monitor the extent of removal of contaminants and determine their possible 
migration into water supplies. Reference 54 gives extensive discussions of the 
limitations of the various methods of land disposal.

Anaerobic filtration is an effective treatment method but the deep filters 
gradually become saturated and plugged by solids. At some stage they must be 
dug out, cleaned and new filtration media installed, or they can be abandoned 
altogether. Sometimes underdrained volumes of porous ground or earth can be 
employed and the capacities of such arrangements are difficult to design or 
predict. In any event removal of nitrogen and heavy metals can be less 
effective then desirable and continual monitoring of effluents is usually 
necessary.

Anaerobic treatment of industrial waste has seldom been applied to industrial 
waste treatment. This is due to the long residence time needed, the 
inherently slow reaction rates and the usual situations of high flow rates of 
dilute waste. The long residence time implies large treatment-vessel volumes 
and associated high investment costs. Recent development»^^, however, now 
promise reduced residence times for anaerobic processes. High investment



-89-

costs can also be offset by recovery of the methane that is produced in the 
anaerobic process, thereby make anaerobic treatment more competitive and 
attractive as an industrial waste treatment process. In this reference (55) 
Pipyn et rl. report a situation where anaerobic digestion became a suitable 
alternative where aerobic treatment proved difficult. At a distillery in 
Belgium aerobic treatment was not satisfactory due to high COD levels and 
abundant sludge production. In addition, the intensive aeration of the waste 
water caused a serious odour problem and the aerobic sludge tended to float, 
leading to only a 40% COD reduction (80% reduction with centrifuging). A 
two-stage anaerobic process designed^-^ to overcome this problem provided
80% reduction of COD and 90% BOD reduction. Furthermore, it produced more

3 . . . .than 1.8 million Nm biogas per year and withstood stress conditions. This
shift from aerobic to anaerobic treatment resulted in an annual saving of
640,000 DM in electricity costs and the excess gas was valued at 500,000 DM
per year for a net savings of 1.1 million DM per year. The odour problem was
also removed. Oxidation ponds are seldom used alone because of the adverse
influence of freezing weather, the large land requirements and the
possibilities of odor generation if conditions become anaerobic.

Deep-well injection is under suspicion because it appears to cause geological 
disturbance such as earth tremors and also because the ultimate destination 
and effect of the wastes remain unknown or uncertain at best. 6

6. Sludge Disposal

Typical sludge-treatment practices include aerobic oxidation, anaerobic 
digestion, centrifugation, and vacuum filtration. Typical disposal methods 
are landfilling, land application, incineration, composting and dumping in the 
deep ocean. All have their composting limitations and ocean dumping is in 
disrepute because of its potential adverse effects on fish and the marine food 
chains.





1-0СЧ

■~с

."N • CN i °l!¡||CVllllü





-90-

A major problem is that sludge can contain heavy metals that can enter the 
food chain when certain methods of disposal are practiced. Also sludge can 
cause odor problems unless good practices are followed in landfilling or 
composting operations. Incineration can circumvent odor problems and 
heavy-metal problems but it is often expensive. As Carmichael— reports, 
in an American Cyanide plant manufacturing fermentation products and 
synthesized organic chemicals, sludges were dewatered by vacuum filtration an 
disposed of by landfilling. Carmichael—  ̂ also reports on a sludge
composting operation by Lederle Laboratories on 4 ha of open land which was 
eventually discontinued.

Examples of Waste Treatment Installations 
Hoffman-Laroche, Belvidere, NJ, U.S.A. * 3

Information taken from ref. (51) indicates that during the period of interest
here this plant was using at least 80 different raw materials to manufacture
sulfa drugs, vitamin C, riboflavin and various dry-powder drugs. The average
waste water flow after start-up was 1,020 m /day (0.27 mgd) with a raw
wasteload of 5,400 kg BOD/day (1,200 lb. BOD/day), projected to reach 13,600
kg BOD/day during •'he second half of 1972. By September 1973 the flow

3
estimate was about 8,000 m /day (2.1 mgd). The investment in the wastewater 
treatment system was estimated at $2.6 million as of June 1972. Waste streams 
included industrial and sanitary waters and various blowdowns, water treatment 
plant sludges and regenerants.

In the treatment installation the wastewater passed first through a coinminuter
3and bar screens into a preclarifier (284 m or 75,000 gal) followed by an

equalization basin (2,780 m or 1 million gal). The equalization basin is
equipped with two turbine-type surface aerators, each of which operate at 25
hp. The equalized wastewaters are pH - adjusted and are then treated in a
deep (10 ft) floculator - clarifier (673 m^ or 178,000 gal). Next the
waters pass to an aeration basin (6m x 36.6m x 12m). From the aeration basin

3the waters are routed to a secondary clarifier (673m or 178,000 gal), and
3then to two shallow oxidation yonds (each 3,780 m or 1 million gal).



-91-

Finally the water is chlorinated and discharged to the Delaware River. The
treatment plant also has a basin 6m x 36.6 m x 12m used as an aerobic sludge

■%
digestion tank. Another tank (134m') can be used as a sludge thickener. 
After drying, waste sludge is buried in a landfill.

It was estimated (ref. 51) that this plant removes about 97.52 of BOD and 
about 902 of TSS (total suspended solids). The range of several ratios was as 
follows (where TOC = total organic carbon)*

B0D/T0C COD/TOC COD/BOD

influent wastewater 0.64-0.88 2.32-2.83 3.13 - 4.35
treated effluent 0.03-0.05 2.00-2.83 33.30 -142.43

The high ratios of COD/BOD and TOC/BOD for the treated water indicates the 
treatment process did not remove a significant proportion of the total soluble 
pollution.

Abbott Laboratories, North Chicago, IL, U.S.A.

An activated sludge plant was constructed in 1953 and it consisted of twiu
O

primary settling tanks (each 76m or 20,000 gal), twin aeration tanks (each
3 31,140 m or 300,000 gal), secondary settling tanks (each 150m or 40,000

gal), a chlorination unit, a sludge filter and a land disposal operation.
Design capacity of this plant was 2,720 kg (6000 lb.) BOr/day, average flow
rate of l,890m^/day (0.5 mgd) and 90% BOD removal.

The plant was subsequently expanded and redesigned so that in 1972 it 
consisted of the following*

1. Raw waste handling for chemical and fermentation wastewaters* bar screens 
and neutralization.

3
2. Equalization: two basins (each 1,890 m or 500,000 gal) giving 1 to 1.5
days detention. Each basin is equipped with three 25 hp mixers.



-92-

3. Activated sludge aeration tan: s consisting of six compartments (each 
3

378m or 100,000 gal). Four compartmmts are aerated by two 50-hp turbines 
and the remaining t**o have a single 50-hp turbine. Waste retention time is 
about 24hr and operating temperatures are closely controlled at 38°C 
+2°C. The F/M ratio is about 0.25 (units not given in original reference - 
probably kg BOD/kg MLSS-day) and the optimum range for MLVSS is 8,000 - 12,000 
mg/litre.

34. Degassing chamber (625m or 165,000 gal) with mean residence time about 
8 hr.

5. Final settling; two 18-m (60-ft) diameter secondary clarifiers ; flow rate 
of 1.3m^/m^-day (180 gsfd).

6. Sludge recycle rates of 15,100 liters/min (4,000 gpm).

7. Sludge centrifuges processing 570 liters/min (150 gpm).

8. Pasteurization (rather than chlorination) at 66°C (150° F) for 2C min.

Hydraulic capacity was about 3,780m /day (1 mgd), waste loading of 13,600 kg 
(30,000 lb) BOD/day and BOD removal was greater than 90Z. Multiple-effect 
evaporators were also used to concentrate spent fermentation beers to make an 
animal feed additive, thereby helping reduce the amount of wastewater sent to 
the treatment plant.

Further information about this plant can be found in
51, 57. 58, 59/ references— 1--- 1--- 1---  .

Merck, Sharpe and Dohme, West Point, PA, U.S.A.

This was a trickling filter plant completed in 1951 for treating wastewaters 
from drug formulation, some fermentation wastes, and sanitary and 
research-laboratory waste. The plant consisted of a comminutor, primary 
settling, two-stages of high-rate trickling filters, followed by a secondary



- 9 3 -

settler, intermittent sand filtration and final chlorination. A portion of 
the effluent from the first trickling filter is recycled around the first 
stage and a portion of the effluent from the second trickling filter is 
recycled back to the feed of the second filter.

3
This biological treatment plant was designed as follows: flow - 380m /day
(113,000 gpd) ; BOD concentration - 1,450 mg/liter ; BOD loading - 620kg/day; 
TSS (total suspended solids) - 220 mg/liter ; first filter recycle ratio - 3/1; 
second stage recycle ration - 2/1. The cost of the plant was about $600,000 
(probably 19'0 dollars) and the cost of operation and maintenance in 1952 was 
$40,500.

Further details about this trickling filter plant can be found in 
60, 61/references— 1---  .

Economics of Waste Water Treatment

Treatment costs ranging from $0.20 to $9.80 per 1,000 gallons have already 
been given in Table 10 taken from ref. 52. It is stated that these costs were 
furnished by Pharmaceutical Manufacturing Association member companies and 
reflect both capital amortization and operating costs. No further information 
is given in the reference however and it must be assumed that capital costs 
are amortized over a period reasonable for such facilities, say from 25 to 40 
years. Furthermore, there is no indication in the refeience as to the dates 
corresponding to the economic estimates. In the absence of more substantive 
information it is probably safe to assume the costs are in 1973 dollars 
because the date of the report is July 1974.

More informative cost estimates can be obtained by using ref. 54 which gives
two-page capsule summaries of 113 different operations or processes used in
treating wastewaters. These data sheets usually contain graphical information
giving construction costs and costs for operation and maintenance as a
function of process size. Examples of these capsule summaries are shown in
Figures 16-18 and Tables 16-18 for flow equalization, the activated sludge
process and secondary settling, respectively. Most of the costs given are in

54/1976 dollars but this manual—  also gives the EPA Sewage Treatment Plant



-  9>* -

Table 16. Fact Sheet for Flow Equalization

Description - Wastewater flows into treatment facilities are subjected to diurnal and seasonal fluctuation in 
quality and in quantity. Host waste treatment processes are sensitive to such changes. An equalization basin 
serves to balance the extreme quality and quantity of these fluctuations to allow normal contact tire in the 
treatment facility. This Fact Sheet addresses equalization basins that are used only to equalize flow; however, 
ic should be noted that the quality of the wastewater will also equalize to some degree.

Equalization basins *ay be designed as either in-line or side-line units. In the in-line design, the basin 
receives the wastewater directly from the collection system, and the discharge from the basin through the treat­
ment plant is kept essentially at a constant rate. In the side-line design, flows in excess of the average are 
diverted to the equalization basin and, when the plant flow falls below the average, wastewater from the basin is 
discharged to the plant to bring up the flow to the average level. The basins are sufficiently sized to hold the 
peak flows and to discharge at a constant rate.

Pump stations may or may not be required to discharge into or out of the equalization basin, depending upon the 
available head Where pumping is found necessary, the energy requirements will be based on total flow for in-line 
basins and on excess flow for side-line basins.

Aeration of the wastewater in the equalization basin is normally required for nixing and maintaining aerobic 
conditions.

Common Modifications - There are various methods of aeration, pumping and flew control. Tanks or basins can be 
manufactured out of steel or concrete, or can be excavated and be of the lined or unlined earthen var'ety.

Technology Status - Has been used in the municipal and industrial sectors for many years. Over 200 municipal 
installations in the United States.

Typical Eguipir.ent/No. of Mfrs. (23) - Lift pumps/34j air compressors/8; basin liners/6, flow controllers/29; 
aerat_«rs/30.

Applications - Can be used to equalize the extremes of diurnal and wet weather flow fluctuations. The secondary 
benefits are equalization of quality and the potential for the protection from toxic upsets.

Limitations - Its application to equalize diurnal fluctuation is rather limited because the cost may be high 
when compared to the benefits. It may require substantial land area.

Performance - Flow equalization basins are easily designed to achieve the objective. Use of aeration, in com­
bination with the relatively long detention times afforded can produce BOD^ reductions of 10 tr 20 percent.

Residuals Generated - Du* to the settling characteristics of influent wastewater solids, some materials will
collect at the bottom of the basin, and will need to be periodically discarded. Provisions must be made to accom­
modate this need.

Design Criteria (122) - Desiqn of an equalization basin is highly site specific and depandent upon the type and 
magnitude of the input flow variations and facility configuration. The pumping/flov control mode, aeration, 
mixing and flushing methods are dependent upon the size and site conditions- Grit removal should b^ provided 
upstream of the basin. Mechanical mixinq at 20 to 40 hp/Mgal of storage. Aeration at 1.25 to 2 ft /min/1,000 gal 
of storage.

Process Reliability - These units have been found to be reliable from both a unit and process standpoint and are 
used to increase the reliability of the flow-sensitive treatment processes that follow.

Environmental Impact - Can consume large la v i areas. Impact upon air quality and noise levels are minimal, 
may be some sludge generated that will require disposal.

There



-  95

Fig-are l6. Flov Diagramme and Costs for Flow Equalization

FLOW DIAGRAM -

Control led

To
Treatment

SIDT-LIKE

EhXRGYJjOTES - Purging energy requirement* Bey be approximated by using the following equation: 
kwh/yr » 1900 X «g»l/d* Xdischarge heed ft, assuming 60% wire to water efficiency - 

ejq>ectedtyPiCil requil'*“ent* o t 10 £t for process, an energy requirement of 19,000 kWh/yr/Mgal/d can be
*In the case oi in-flow basins, the flow through the plant and in the case of side-line basin» 
the excess flow, *

COSTS - Assumptions: Construction costs are based on concrete basin for design flows less than 1 Kgal/d and 6-
inch concrete lined earthen basin for design flows greater than 1 Mgal/d. Detention time » 1.0 d. Mixing require­
ments = 20 to 40 hp/Mgal of storage voluae. Costs include basin and mechanical mixing equipawnt. Pumping is not 
included. FNR Index * 2475.

OPERATION l MAINTENANCE COST

I 0 10
Wastewater flow. Mgai/d

100



Table IT Fact Sheet for Activated Sludge, Conventional, Diffused 